NLLUSTRATED PARTS LISIT| THREE POINT HITCH
MODEL 18010-01

MODEL 18010-02

Ref. Part MNo. Rel. Part No.
No. Nao. Description Req'd No. No. Desecription Req'd
1 1100 245 | Lockwasher 1/2 2 17 1704 692 | Drive Pin 1/8 x 1 2
2 | 1107 038 | Capscrew 1/2 - 13 x 2-1/2 2 18 1107 386 | Flat Washer 5/8 4
3 1121 511 | Hex Nut 1/2-13 2 19 1185 590 | Hiteh Pin B
4 [ 1107 382 | Flat Washer 5/16 2 20 | 1719 372 | Adjusting Nut 2
5] 1110 107 | Locknut 5/16 = 18 2 21 1718 391 | Adjusting Shaft 2
& 1715 525 | Pivot 2 22 1719 389 | Cross Bar 1
T | 1719 3B5 | Lift Assembly - L.H, 1 23 | 1719 373 | Shaft Pivot 2
B | 1719 386 | Lift Assembly - R.H. 1 24 1700 821 | Thrust Washer 4
o 1719 349 | Retaining Pin B 25 1120 210 | Drive Pin 3/16 x 1 4
10 | 1719 387 | Link Pin 2 26 1715 580 | Adj. Handle - Link Assy 1
11 1718 582 | Chain Assembly ] 27 1719 578 |Stud - R.H, 1
12 1718 773 | Clevis Pin 3/4 x 2-3/4 2 28 1719 579 | Stud - L.H, 1
13 | 1703 011 | Spring Cotter 2 29 | 1185 277 |Drive Pin 1/4 x 3/4 2
14 1185 743 | Drive Pin 516 x 4 2 30 135 035 | Cotter Pin (10 GA) 2
15 1719 367 | Clevis Pin 2 31 1721 204 | Sway Bar (Mod. 18010-02) 1

16 1719 388 | Adjusting Plate 2

PORT WASHINGTON. WISCONSIN, USA

PRNTID I S, FORM MO, P-551958
REISSUED 3/68




Assembly Instructions

Forward

This three point hitch is shipped complete with all
parts required to mount it to your tractor,

1) Attach left and right hand lift assemblies to the
inside of the rear axle hitch points through top holes
with special 5/8" link pins and secure with retaining
pins.

Z) Insert cross-bar through lower holes in lift as-
sembly up-rights and secure with heavy hitch pins
on both sides of each up-right as shown in Fig. 1 & 2,

3) with adjusting nuts and shaft pivots installed on
the adjusting shafts Fig, 1 & 2, attach adjusting
shafts to the upper hole in the lUft assembly up-
rights using flat washers and heavy hitch pins being
sure the heavy spring pin and thrust washers have
been properly installed to the back side of the pivots
on the adjusting shafts.

4) Attach opposite threaded ends with adjusting nuts
to the rear arm of the tractor hydraulic lift link
using flat washers and heavy hitch pins.

SHAFT

CHAIN
PIVOT centeR

ASSEMBLY

HITCH ADJUSTING
POINT R
ADJUSTING —== T
NUTS
——
20-1,2
ADJUSTING . - s E
PLATES
CROSS-
BAR
e \
— SHAFT
ADJUSTING I PIWT"
SHAFTS LINK B 3
PIN
REAR AXLE ANTI SWAY
oy LOCK
HITCH / RETAINING NUT
POINT PIN FLAT
WASHER
Figure 1

THREE POINT HITCH
MODEL 18010-02

§) Secure the two center link adjusting plates to the
rear hitch with 1/2" hex head capscrews, hex nuts
and lock washers.

6) Locate center adjusting link between adjusting
plates and secure with clevis pin and small spring
cotter.

It is recommended that the center adjusting link be
installed in the center hole of the hitch adjusting
plate. If more level ride of the attachment is re-
quired the link may be installed in the upper hole.

After attachment is installed attach chains as follows:

1) Secure one chain assembly (end without eye bolt)
to each side of the rear axle at hitch points through
lower hole with 3/4" clevis pins and small spring
cotters.

2) Secure loose ends of chains (end with eye bolt
attached) to rear end lift assemblies in holes pro-
vided with spherical washer, flat washer and lock
nut, crossing chains so that left hand chain is con-
nected to right hand lift assembly and right hand

CENTER
ADJUSTING
LINK

ATTACH CHAIN
HERE FOR
CULTIVATING

PORT WASHINGTON, WISCONSIN, US.A.

FORM MO, 551958

LETHS I U, 5,8,

ADJUSTING
SHAFT
& e
CLEWVIS
PIN
TRACTOR SPRING LIFT ASSEMBLY
LIFT LINK COTTER UPRIGHT
PIN
LIFT
ASSEMBLY
ATTACH CHAIN HERE FOR
PLOWING AND WHERE MORE
FOLLOW OF THE ATTACH=
MENT IS WANTED.
Figure 2
12-68




chain is connected to left hand lift assembly. Raise
hitch to fully raised position and take out play in
chains by adjusting lock muts on eye bolts. Adjust
chaing so that there is approximately 20-1,/2" inside
between lift assemblies.

If chain is attached to the upper pin of the rear axle
hitch points, the chains may be adjusted with hitch
in either raised or lowered position.

IMPORTANT: DO NOT ADJUST CHAINS TOO TIGHT,
BUT RATHER WITH A VERY SLIGHT AMOUNT OF
SLACK TO PREVENT THEM FROM SNAPPING OR
FROM DAMAGING THE HITCH.

CAUTION: Improper adjustment may damage the
tractor and/or attachments, therefore, after mount-
ing or changing an attachment always move attach-
ment slowly through its complete range to make
sure there is no binding and/or interference.

SEE FIGURE 3 AND CHART FOR ADJUSTMENTS.

NOTE: An anti sway bar is furnished with this
hitch. An anti sway bar is generally used when the
attachment normally produces a gide load, The anti
sway bar may be used when doing side hill plowing,

but not contour plowing.
The use of an anti sway bar in plowing creates some

draw bar steering problems if plow is not set prop-
erly, and plow beam can become bent. Whenever
using a grader or rake attachment or any rear
mounted attachment which would have a large amount
of side thrust the anti sway bar should be used, if
the attachment is not already equipped with an anti
sway bar,

TO ATTACH ANTI SWAY BAR:

A) Remove spring pin from special link pin in right
hand rear axle hitch point. Attach one end of the
anti sway bar and replace spring pin.

B) Attach other end to rear of the left hand Lift
assembly with the attachment draw bar shaft, Secure

with spring pin.

IMPORTANT: When using some attachments it may
be necessary to attach sway bar opposite to the above,
to the Left Hand rear axle hitch point and to the rear
of the Right Hand lift assembly. When using the
anti sway bar the stabilizer chains can be removed.
Store the chains in a safe place so0 they would be
handy when you would want to reinstall them again.

NOTE: Final adjustments that will be required are
outlined in the attachment owner manual for that
gpecific attachment being used.

| g I

l|hI'l
GROUND LINE i
Figure 3

APPROXIMATE SETTINGS FOR 3 POINT HITCH

Height Lower

Hitch Point "A"
DESCRIPTION | Left Right | Upper Link "B"
12" Plow 9-3,/8 | 10-5/8 14-3,/8
Disc Harrow 10 10 14
Cultivator B 8 13-1/2

*LOWEST POSITION FOR POWER TRAVEL

KROTE: Always raise a ground penetrating attachment
before turning the tractor.




MvTracrorF orox







MyTracrorForonIcom



f 19 1747 OVERALL 2 3/16” SHORT SIDE
17 3/16" A f
/7 —
o — : —&)a .
0 _
5/8" Di
™ MAIN SUPPORT ARM FROM 1/4” X 2" STRAP (2 REQD) /w\ﬁ Dia 2" SQUARE TUBE
1/4” WALL (2 REQD)
t ,
| <
) % BOLT HOLE
o LS
/ ¢ _ ) @.‘ . R
5/8" HOLE _ s <] &
[0 I I —
1—x o oI X SV
\ 3 ~ O @l
_/ S | |
1/2" HOLE S ; L 3/8"” HOLE
™M _/ ]
A/ ~ ~
kon CHAIN BRACKET MAKE FROM 2” X 1/8” ANGLE IRON
FROM 1/4” X 2" STRAP MAKE 2 PCS WITH 5/8” Dia BOLT HOLE

7/////////////////////////////////////////////////////////_ H H H H H ||| H H H H H H
k 14 172" J K 11 5/8” ¥

1/2”-13 THREADED ROD (1 REQD) MAKE FROM 1” PIPE (1 REQD)

MyTracrorForom.com




PLACE THE 9@ Deg CUT END OF THE 2” TUBE AGAINST THE LIFT ARM

ALIGN THE SIDES AND BOTTOM OF THE TUBE FLUSH WITH THE SIDES AND
BOTTOM EDGES OF THE LIFT ARM. POSITION THE SHORT SIDE (2-3/16") OF
THE TUBE WITH THE RIGHT SIDE OF ONE OF A LIFT ARM TO MAKE THE “RIGHT”

SIDE VIEW

Py

THE SHORT SIDE OF
THE TUBE IS ON
THE RIGHT SIDE

: OF THE ARM

R WHEN WELDING THE

TOP VIEW “RIGHT” ASSEMBLY

8 Deg ANGLE CUT
END OF TUBE MARK THE ASSEMBLIES

ASSEMBLY. POSITION THE SHORT SIDE (2-3/16") OF THE TUBE WITH THE “LEFT”
@ OF THE OTHER LIFT ARM TO MAKE THE “LEFT” ASSEMBLY. WELD ALL 4 SIDES @
OF WHERE THE TUBE MEETS THE LIFT ARM.

SIDE VIEW

D r

THE SHORT SIDE OF
THE TUBE IS ON
THE LEFT SIDE

OF THE ARM 1

WHEN WELDING THE L TOP VIEW

“LEFT” ASSEMBLY

8 Deg ANGLE CUT
“"LEFT” AND “RIGHT” AFTER WELDING END OF TUBE

4#—— 11-3/4" INCLUDING WASHERS ——

BRAZE 1/2” FENDER WASHER TO ENDS OF PIPE
GRIND WASHER FLUSH WITH PIPE AFTER BRAZING
TYP. BOTH ENDS OF PIPE

MyTracrorForom.com



FINAL ASSEMBLY “LEFT” SUPPORT ARM ASSEMBLY

G_D E @ 374" HOLE END
I

SCRIBE A LINE 7in FROM THE END OF THE SUPPORT ARM. WORKING FROM THE
END WITH THE 3/4in HOLE IN IT.

TOP VIEW

. \ 3/4" HOLE END
' ALIGN SHORT SIDE OF TUBE

WITH SCRIBED LINE

ALIGN THE SHORT SIDE OF THE “LEFT” LIFT ARM ASSEMBLY
WITH THE SCRIBED LINE. THE TOP AND BOTTOM OF THE

2" TUBE SHOULD BE FLLUSH WITH THE TOP AND BOTTOM OF
THE SUPPORT ARM. WELD ALL 4 EDGES OF THE TUBE TO THE
SUPPORT ARM.

@

@ D

MyTracrorForom.com



FINAL ASSEMBLY “RIGHT” SUPPORT ARM ASSEMBLY

4 '71/ /‘
|

3/4"HOLEEND ( @ ! S
|

SCRIBE A LINE 7in FROM THE END OF THE SUPPORT ARM, WORKING FROM THE
END WITH THE 3/4in HOLE IN IT.

TOP VIEW

3/4” HOLE END

/ R
ALIGN SHORT SIDE OF TUBE '

WITH SCRIBED LINE

ALIGN THE SHORT SIDE OF THE “RIGHT” LIFT ARM ASSEMBLY
WITH THE SCRIBED LINE. THE TOP AND BOTTOM OF THE

2" TUBE SHOULD BE FLUSH WITH THE TOP AND BOTTOM OF
THE SUPPORT ARM. WELD ALL 4 EDGES OF THE TUBE TO THE
SUPPORT ARM,

[}

(e °)

MyTracrorForom.com




PLATE FOR CONNECTING TOP LINK TO TRANSMISSION (2 PCS REQD)
THIS WAS A STANDARD BOLENS PART THAT BOTH MY 1250'S AND 1886 CAME WITH
IF YOU DON'T HAVE THEM YOU WILL NEED TO MAKE THEM SO I HAVE INCLUDED
THE INFORMATION YOU WILL NEED TO FABRICATE. (2 PIECES REQD)

MAKE FROM 174" THICK PLATE

1/2" Dia / N 5/8” Dia

e NN
d (O
L g
Y3 | (Ot
T N
~ + —
b ¥
SEN S
\ i
5/8" —f 2"
A—35/16" 4

ADDITIONAL HARDWARE YOU WILL NEED

CATAGORY “@” TOP LINK: NORTHERN TOOL PT # 2501900 $19.99

3/4"-10 X 4” BOLT (2 REQD FOR CONNECTING SUPPORT ARMS TO TRANSMISSION)
3/4”-10 LOCKNUT (2 REQD FOR SUPPORT ARM TO TRANSMISSION BOLTS)
3/4” FLAT WASHERS (4 REQD FOR SUPPORT ARM TO TRANSMISSION BOLTS)
5/8”-11 X 2" BOLT (4 REQD FOR LIFT ARM CLEVIS ENDS)

5/8”-11 X 2-1/2" BOLT (2 REQD FOR TOP LINK

5/8"-11 LOCKNUT (6 REQD FOR CLEVIS AND TOP LINK BOLTS)

1/2”-13 LOCK NUT (2 REQD FOR SUPPORT PIPE ROD ENDS)

172" FLAT WASHERS (2 REQD) FOR SUPPORT ROD

3/16" WELDED LINK CHAIN ( ABOUT 3FT)

5/16” TURN BUCKLE (2 REQD TO ADJUST CHAINS)

174" "8 — HOOKS” TO ATTACH CHAIN ENDS (6 REQD)

172" FENDER WASHERS (2 REQD) FOR BRAIZING TO SUPPORT PIPE

IF YOU DO NOT HAVE A PAIR OF BOLENS LIFT RODS YOU CAN MAKE YOUR OWN.

5/8"-18 CLEVIS ROD 18” LONG (2 REQD) McMASTER CARR # 6516K42
S5/8"—18 MACHINED CLEVIS (4 REQD)Y McMASTER CARR # 2447K23
5/8”-18 NUTS (4 REQD) FOR LOCKING CLEVIS ENDS ON LIFT RODS

MyTracrorForom.com



